
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly competitive 
prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships with certified factories across 
China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. Contact us today to 
discover how we can add value to your operations.

Sandvik CH880 Cone Crusher parts list
Part Number Description Weight Packing
442.9443-00 Eccentric sleeve
442.9444-00 Bottomshell bushing
442.9446-00 Piston wearing plate, step washer
442.9511-00 Holding piston
840.0692-00 Piston stop plate
442.7284-90 Main shaft step
843.1529-00 Piston
845.0013-00 Lowering rod M30x1000
899.0336-00 Main shaft
899.0032-00 Filler ring (MF, M), Hydroset cylinder cover
899.0160-00 Spider bushing, filler ring (MC)
899.0147-00 Dust collar, piston, support ring
899.0155-00 Bottomshell bushing, ecc. bushing, mainshaft sleeve
899.0099-00 Hydroset cylinder bushing
899.0244-00 Inner head nut
920.0110-00 Screw and nut M42
920.0109-00 Screw and nut M36
920.0238-00 Screw M30
920.0243-00 Screw and nut M36
920.0131-00 Screw and nut M30
920.0135-00 Screw and nut M24
920.0134-00 Screw and nut M20
920.0022-00 Screw and nut M16
920.0244-00 Screw and nut M12
920.0245-00 Screw and nut M10
920.0042-00 Screw MC6S,24
920.0040-00 Screw MC6S,16
920.0038-00 Screw MC6S,12
920.0037-00 Screw MC6S,10
920.0035-00 Air bleeder valve
920.0032-00 Plug, spider cap
442.0800-91 Check of close side setting
923.0422-00 Feeler Gauge 0.05-1mm, L=300
452.0452-001 Scraper ring
452.0642-901 Bottomshell
452.1064-001 Foot
840.0693-00 Screw M6S 30x110 8.8
847.0125-00 Washer BRFB 31x58
442.7201-90 Cover 6.3kg

843.1267-00 Stud screw 12x45
847.0147-00 Washer BRB 13x24
845.0030-00 Lock nut M12,8 0.02kg

452.0317-901 Liner - pin shaft arm
452.0314-901 Liner - narrow arm
442.9396-00 Bend
900.2199-00 Flange SAE 3000, 4", parted
840.0070-00 Screw M6S 16x60
847.0016-00 Washer BRB 17x30
873.0129-00 O-ring 109.5x3 SMS 1586
442.9248-01 Bottomshell bushing, See chapter 11 388.5kg

853.0464-00 Dowel CP 12m6x30
900.0921-00 Tee adapter R 3/4"
900.0655-00 Adapter R 3/4"
900.0276-00 Cover 3/4"
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873.0385-00 Seal ring Tredo 20
452.0313-901 Wearing plates, See chapter 3
442.9307-01 Dust collar 624.75kg 1565mm * 1565mm * 720mm

840.0064-00 Screw M6S 16x30 8.8
442.9309-01 Ring 35.7kg 885mm * 885mm * 120mm

853.0464-00 Dowel CP 12m6x30
840.0072-00 Screw M6S 16x70, 8.8
840.0943-00 Screw M6S 16x70, H, 8.8
847.0016-00 Washer BRB 17x30
442.9308-01 Locating bar 3.15kg 326mm * 65mm * 170mm

442.9362-01 Shim t=0.1
442.9362-02 Shim t=0.5
442.9362-03 Shim t=0.7
442.9362-04 Shim t=1.0
841.0256-00 Screw MC6S 10x50, 12.9
442.9363-01 Gasket, See chapter 11
442.9310-01 Seal ring - inner 4.2kg 808mm * 808mm * 115mm

840.0672-00 Screw M6S 24x100, 8.8
847.0063-00 Washer TBRSB 26x65
840.1175-00 Screw M6S 42x320, 8.8
845.0322-00 Nut M6M 42, 8
847.0171-00 Washer BRFB 43x80 HB 200
442.9979-01 Washer
899.0278-00 Protective cap M42, SW65, black
442.9530-02 Screw M6S 42x140 8.8
899.0278-00 Protective cap M42, SW65, black
442.9245-01 Eccentric 1113kg 843mm * 843mm * 900mm

442.9357-01
Eccentric bushing 24+28+32+36, See chapter 11, casting 

442.9247
630kg 699mm * 699mm * 885mm

442.9358-01 Eccentric bushing 36+40+44+48, See chapter 11 630kg 699mm * 699mm * 885mm

442.9359-01 Eccentric bushing 48+52+56+60, See chapter 11 630kg 699mm * 699mm * 885mm

442.9360-01 Eccentric bushing 60+64+68+70, See chapter 11 619.5kg 699mm * 699mm * 885mm

442.9246-01 Hub 1390mm * 1390mm * 255mm

442.9274-00 Ring 32.55kg 855mm * 855mm * 125mm

840.0068-00 Screw M6S 16x50, 8.8
847.0016-00 Washer BRB 17x30
442.9469-01 Key R 32x18x360
841.0036-00 Screw MC6S 16x100, 12.9
841.0032-00 Screw MC6S 16x60, 12.9
847.0181-00 Washer B 17x30, DIN 137
442.9639-00 Gear and pinion set, 50Hz 1440mm * 1440mm * 380mm

442.9311-00 Gear and pinion set, 60Hz
442.9275-01 Key
442.9249-01 Eccentric wearing plate, See chapter 11 54.6kg 1040mm * 1040mm * 130mm

853.0646-00 Spring pin Prym N 16x45
442.9980-01 Hydroset cylinder
840.1176-00 Screw M6S 30x200, 10.9
847.0310-00 Washer BRB 31x56, HB 305
442.9256-01 Hydroset cylinder bushing, See chapter 11 141.75kg 740mm * 740mm * 558mm

840.0032-00 Screw M6S 10x16, 8.8
847.0144-00 Washer BRB 10.5x22
873.1211-00 O-ring 810.0x8.4, SMS 1586
442.9743-00 Hydroset piston
853.0988-00 Dowel CP 30m6x70
442.9724-01 Piston wearing plate 98.7kg 550mm * 550mm * 163mm

442.9722-01 Step washer, See chapter 11 112.35kg 590mm * 590mm * 176mm

442.9257-00 Chevron Packing, See chapter 11 4.2kg 760mm * 760mm * 158mm

442.9304-01 Packing clamp plate 17.85kg 720mm * 720mm * 120mm

841.0267-00 Screw MC6S 12x30, 8.8
442.9255-00 Hydroset cylinder cover
900.2302-00 Plug VSTI R1/2"-ED
840.1176-00 Screw M6S 30x200, 10.9
840.1177-00 Screw M6S 30x260, 10.9
847.0310-00 Washer BRFB 31x56, HB 305
902.0605-00 Air bleeder valve
873.1233-00 O-ring 706.0x5.7, SMS 1586, See chapter 11
873.1210-00 O-ring 759.0x5.7, SMS 1586, See chapter 11
442.9806-01 Pinionshaft housing 496.65kg 722mm * 670mm * 1145mm

442.9364-01 Gasket t=0.5, See chapter 11
442.9364-02 Gasket t=0.8, See chapter 11
442.9364-03 Gasket t=1.5, See chapter 11
868.0832-00 Bearing 32230 J2
868.0832-00 Lager,32230 J2,轴承

845.0164 Nut KM 30 150x2
847.0299 Lock washer MB 30
442.9809-01 Wear ring
442.9334-01 Spacer www.LulanPanda.com 3.15kg 210mm * 210mm * 153mm

442.9808-01 Spacer 210mm * 210mm * 143mm

873.0136-00 O-ring 139.3x5.7, SMS 1586
873.0136-00 O-ring 139.3x5.7, SMS 1586
873.1219-00 Oil seal ring BASL 170x200x15, See chapter 11
873.1219-00 Oil seal ring BASL 170x200x15, See chapter 11
442.9261-01 Plate
442.9260-01 Plate 18.9kg 430mm * 430mm * 143mm

840.0046-00 Screw M6S 12x35 8.8
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847.0147-00 Washer BRB 13x24
840.0078-00 Screw M6S 20x60, 8.8
847.0132-00 Washer BRB 21x36
442.9365-01 Gasket, See chapter 11
442.9366-01 Gasket t=0.5, See chapter 11
853.0590-00 Spring pin Prym N 8x28
442.9807-01 Pinion shaft 217.35kg 230mm * 230mm * 1600mm

900.2388-00 Plug SR 1010 KS
857.0353-00 Key T 32x18x120, SMS 2307
857.0354-00 Key T 36x20x140, SMS 2307
900.0022-00 Elbow 3/4", A4 SMS 435
842.0020-00 Screw SK6SS 20x25
442.9346-01 Oil level plug
873.0387-00 Seal ring TREDO 26
855.0030-00 Retaining ring SgA 140
840.1063-00 Screw M6S 16x120H 8.8
845.0009-00 Nut M6M 16, 8
452.0522-901 Mainshaft
442.9294-01 Mainshaft sleeve, See chapter 11 224.7kg 545mm * 545mm * 792mm

853.0988-00 Dowel CP 30m6x70
442.9723-01 Mainshaft step, See chapter 11 103.95kg 590mm * 590mm * 185mm

855.0026-00 Retaining ring SgA 100
452.0264-001 Mantle EF, See chapter 11 3675kg 2056mm * 2056mm * 1106mm

831.0016-00 Casting compound (EF), See chapter 11
442.9314-01 Mantle A, See chapter 11 3865.05kg 2056mm * 2056mm * 1106mm

831.0016-00 Casting compound (A), See chapter 11
442.9758-01 Mantle HEAVY-CHOKE, See chapter 11 3885kg

831.0016-00 Casting compound (HC), See chapter 11
442.9339-01 Mantle B, See chapter 11
831.0016-00 Casting compound (B), See chapter 11
442.9758-01 Mantle HEAVY-CHOKE, See chapter 11 3885kg

831.0016-00 Casting compound (HC), See chapter 11
442.9270-00 Head nut with burning ring, See chapter 11 233.1kg 920mm * 920mm * 284mm

442.9269-01 Inner head nut, See chapter 11 66.15kg 620mm * 620mm * 270mm

442.9306-01 Burning ring, See chapter 11 7.35kg 844mm * 844mm * 122mm

442.9271-01 Dust seal ring, See chapter 11 67.2kg 1480mm * 1480mm * 198mm

442.9272-01 Retaining ring
442.9367-01 Retainer
442.9368-01 Scraper 1.05kg 490mm * 280mm * 112mm

840.0069-00 Screw M6S 16x55, 8.8
840.0074-00 Screw M6S 16x80, 8.8
847.0016-00 Washer BRB 17x30
452.0259-901 Top shell EC2
442.9265-00 Arm shield 323.4kg 840mm * 589mm * 350mm

914.0093-00 Grease nipple AHKR 1/4"
900.0142-00 Pipe bushing 1 x ? ISO 49 N4
811.0202-00 Copper pipe 28x1.5
900.0437-00 Coupling GE-28-LR
452.0266-001 Spider cap 1155kg 1040mm * 1040mm * 490mm

912.0114-00 Air filter P10102 R 1/4"
912.0155-00 Filter cartridge 852514 Mic, See chapter 11
900.0169-00 Nipple 1/4" N8 SMS 471
900.0002-00 Elbow 1/4" A1 SMS 433
900.0142-00 Pipe bushing 1 x ? ISO 49 N4
808.0220-00 Steel pipe 10x1.5
900.0425-00 Coupling GE 10-PLR
873.1232-00 O-ring 790.0x5.7, SMS 1586, See chapter 11
840.0653-00 Screw M6S 20x100, 8.8
847.0132-00 Washer BRFB 21x36
442.9266-01 Spider bushing, See chapter 11 182.7kg 750mm * 750mm * 384mm

191.2376-00 Temperature transmitter TRPF
191.2365-00 Terminal box
900.0142-00 Pipe bushing 1 x ? ISO 49 N4
900.0075-00 Pipe bend 90 R1/4
808.0220-00 Steel pipe 10x1.5
900.0425-00 Coupling GE 10-PLR
840.0652-00 Screw M6S 20x90, 8.8
847.0132-00 Washer BRFB 21x36
452.0418-001 Oil seal ring, See chapter 11
452.0418-001 Scraper www.LulanPanda.com
452.0417-001 Ring 5.25kg 620mm * 620mm * 112mm

452.0419-001 Support ring
841.0225-00 Screw MC6S 6x45 8.8 Zn
900.0981-00 Plug KR 1" INSEX
452.1067-001 Concave ring EFX, See chapter 11
452.0579-001 Concave ring EEF, See chapter 11 3785.25kg

452.0263-001 Concave ring EF, See chapter 11 3045kg 2292mm * 2292mm * 708mm

831.0016-00 Casting compound (EF, EEF, EFX), See chapter 11
442.9520-00 Filler ring MC, See chapter 11
831.0016-00 Casting compound (MC), See chapter 11
840.1115-00 Screw M6S 30x360, 8.8
452.1068-001 Washer
442.7252-01 Shim t=1
442.7252-02 Shim t=3
442.7252-03 Shim t=5
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442.7252-04 Shim t=10
442.8908-02 Hose 31.5-0.6 SS 248225
847.0125-00 Washer BRFB 31x58
452.1069-901 Wearing plate
840.0069-00 Screw M6S 16x55, 8.8 FZB ISO 4017
847.0060-00 Washer TBRSB 17x42
442.9471-01 Concave ring MC (F), See chapter 11
831.0016-00 Casting compound (MC, F), See chapter 11
442.9520-00 Filler ring MC, See chapter 11
831.0016-00 Casting compound (MC), See chapter 11
840.1115-00 Screw M6S 30x360, 8.8
452.1068-001 Washer
442.7252-01 Shim t=1
442.7252-02 Shim t=3
442.7252-03 Shim t=5
442.7252-04 Shim t=10
442.8908-02 Hose 31.5-0.6 SS 248225
847.0125-00 Washer BRFB 31x58
840.0634-00 Screw M6S 16x25, 8.8 FZB ISO 4017
442.9337-01 Concave ring M, See chapter 11
831.0016-00 Casting compound (M), See chapter 11
442.9338-00 Filler ring M, See chapter 11
831.0016-00 Casting compound (M), See chapter 11
840.1115-00 Screw M6S 30x360, 8.8 FZB ISO 4014
452.1068-001 Washer
442.7252-01 Shim t=1
442.7252-02 Shim t=3
442.7252-03 Shim t=5
442.7252-04 Shim t=10
442.8908-02 Hose 31.5-0.6 SS 248225
847.0125-00 Washer BRFB 31x58
840.0634-00 Screw M6S 16x25, 8.8 FZB ISO 4017
442.9312-01 Concave ring MF, See chapter 11
831.0016-00 Casting compound (MF), See chapter 11
442.9332-00 Filler ring MF, See chapter 11
831.0016-00 Casting compound (MF), See chapter 11
840.1115-00 Screw M6S 30x360, 8.8
452.1068-001 Washer
442.7252-01 Shim t=1
442.7252-02 Shim t=3
442.7252-03 Shim t=5
442.7252-04 Shim t=10
442.8908-02 Hose 31.5-0.6 SS 248225
847.0125-00 Washer BRFB 31x58
840.0634-00 Screw M6S 16x25, 8.8 FZB ISO 4017
442.9398-01 Concave ring C, See chapter 11 4301.85kg 2262mm * 2262mm * 1043mm

831.0016-00 Casting compound (C), See chapter 11
442.9336-01 Concave ring EC, See chapter 11
831.0016-00 Casting compound (EC), See chapter 11
840.1136-00 Screw M6S 36x540, 8.8, See chapter 11
845.0273-00 Lock nut M6MN 36, 8, See chapter 11
442.9353-01 Sleeve, See chapter 11 110mm * 110mm * 196mm

442.9354-01 Washer, See chapter 11
863.0015-00 Disc spring 100x51x6, See chapter 11
442.9313-01 Clamping ring
442.8290-01 Dowel pin 1.05kg 85mm * 85mm * 185mm

442.9791-00 Hydroset system, See chapter 8
442.9484-00 Hoses and protection, See chapter 9
452.0321-001 Wear plate
452.0321-002 Wear plate
452.0322-001 Wear plate
452.0322-002 Wear plate
452.0312-001 Wear plate 56.7kg

452.0427-001 Wear plate
452.0428-001 Wear plate
803.0625-00 Round bar 1312-00 D 20, L=100
458.0141-01 Mounting plate
458.0142-01 Wearing rubber
840.0072-00 Screw M6S 16x70, 8.8 ISO 4014
840.0069-00 Screw M6S 16x55, 8.8 ISO 4017
847.0048-00 Square washer S4B 17.5x50 DIN 436
845.0215-00 Lock nut M16, 8 ISO 7040
442.9737-00 Feed hopper, lower
442.9736-00 Feed hopper, upper
847.0132-00 Washer BRFB 21x36
845.0203-00 Lock nut M20, 8 FZB ISO 7040
840.0650-00 Screw M6S 20x65, 8.8 ISO 4017
840.0080-00 Screw M6S 20x80, 8.8 ISO 4014
845.0010-00 Nut M6M M20, 8 FZB ISO 4032
847.0132-00 Washer BRFB 21x36
442.9751-01 Rubber sheet, upper
442.9751-02 Rubber sheet, upper
442.9750-01 Rubber sheet, door
442.9747-01 Rubber liner
840.0068-00 Screw M6S 16x50, 8.8 ISO 4017
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847.0016-00 Washer BRB 17x30
845.0215-00 Lock nut M16, 8 FZB ISO 7040
847.0132-00 Washer BRFB 21x36
840.0648-00 Screw M6S 20x45, 8.8 ISO 4017
845.0203-00 Lock nut M20, 8 FZB ISO 7040
873.1287-00 Rubber plug PP D45/35x40
840.0071-00 Screw M6S 16x65, 8.8 ISO 4014
442.9756-01 Support www.LulanPanda.com
442.9755-00 Support
840.0068-00 Screw M6S 16x50, 8.8 ISO 4017
845.0215-00 Lock nut M16, 8 FZB ISO 7040
442.9521-00 Distributor, right design
442.9521-90 Distributor, left design
847.0016-00 Washer BRB 17x30
442.9737-00 Feed hopper, lower
442.9738-00 Cone plates EC
442.9740-00 Cone plates C
442.9739-00 Cone plates MC
847.0016-00 Washer BRB 17x30
840.0069-00 Screw M6S 16x55, 8.8 ISO 4017
845.0215-00 Lock nut M16, 8 FZB ISO 7040
442.9736-00 Feed hopper, upper
847.0132-00 Washer BRFB 21x36 HB200
845.0203-00 Lock nut M20, 8 FZB ISO 7040
840.0650-00 Screw M6S 20x65, 8.8 ISO 4017
840.0080-00 Screw M6S 20x80, 8.8 ISO 4014
845.0010-00 Nut M&M M20, 8 FZB ISO 4032
847.0132-00 Washer BRFB 21x36 HB 200
442.9751-01 Rubber sheet, upper
442.9751-02 Rubber sheet, upper
442.9750-01 Rubber sheet, door
442.9747-01 Rubber liner
840.0068-00 Screw M6S 16x50, 8.8 ISO 4017
847.0016-00 Washer BRB 17x30 HB200 ISO 7089
845.0215-00 Lock nut M16, 8 FZB ISO 7040
442.9744-01 Rubber liner EC
442.9746-01 Rubber liner C
442.9745-01 Rubber liner MC
840.0071-00 Screw M6S 16x65, 8.8 ISO 4014
873.1287-00 Rubber plug PP D45/35x40
840.0071-00 Screw M6S 16x65, 8.8 ISO 4014
458.0390-00 Sub-frame
873.0718-00 Rubber strip 2254 50x30 L=2.0m
847.0142-00 Washer BRB 53x92 HB200
845.0274-00 Lock nut M48 8 FZB DIN 985
840.1117-00 Screw M6S 48x180 8.8 ISO4014
930.0273-00 Intermediate shaft with coupl. D=120
930.0265-00 Pump P100B + box
458.0406-01 Shim T=1
458.0406-02 Shim T=0.5
458.0406-03 Shim T=0.3
847.0162-00 Washer BRB 37x66 HB200 ISO7089
442.9650-91 Damper set
458.0396-00 Guard
458.0772-00 Sealing strip
442.9749-01 Foot
458.0363-00 Frame, R.H. as shown
458.0363-90 Frame, L.H. Mirror-Inverted
840.0672-00 Screw M6S 24x100, 8.8 Fzv ISO 4014
847.0124-00 Washer BRB 25x45 HB200
845.0216-00 Lock nut M24, 8 Fzb DIN 985
442.9344-01 Foot
840.0693-00 Screw M6S 30x10, 8.8 Fzv ISO 4014
847.0125-00 Washer BRB 31x58 HB200
453.0545-00 Frame
458.0773-01 Slide rail
840.1038-00 Screw N6S 36x130, 8.8 Fzv ISO 4017 1.47kg

847.0162-00 Washer BRB 37x66 HB200 ISO 7089
845.0273-00 Lock nut M36, 8 Fzb DIN 985
847.0162-00 Washer BRB 37x66 HB200 ISO 7089
845.0273-00 Lock nut M36, 8 Fzb DIN 985
453.0497-00 V-belt guard, R.H. as shown
453.0497-90 V-belt guard, L.H. Mirror-Inverted
847.0147-00 Washer BRB 13x24 HB200 ISO 7089
845.0030-00 Lock nut M12, 8 Fzb ISO 7040 0.02kg

840.0048-00 Screw M6S 12x45, 8.8 Fzb ISO 4017
873.1231-00 Seal strip
442.9650-92 Damper set, See chapter 7b
458.0305-00 Motor frame, R.H. as shown
458.0406-03 Shim T=0.3
458.0406-02 Shim T=0.5
840.0718-00 Screw M6S 36x180, 8.8 Fzv ISO 4014
847.0162-00 Washer BRB 37x66 HB200 ISO 7089
845.0273-00 Lock nut M36, 8 Fzb DIN 985
840.0078-00 Screw M6S 20x60, 8.8 Fzb ISO 4017
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930.0262-00 Coupling RB 2.15, D=110/120
857.0336-00 Key T 28x16x110, SMS 2307
842.0019-00 Screw SK6SS 16x40
458.0348-01 Shaft
458.0307-01 Spacer
458.0349-01 Bearing housing
868.0829-00 Roller bearing
868.0830-00 Clamping sleeve
871.0110-00 Guide ring
873.1289-00 Felt seal
873.0898-00 V-ring
871.0404-00 Cover end
840.0672-00 Screw M6S 24x100, 8.8 Fzv ISO 4014
840.0677-00 Screw M6S 24x150, 8.8 Fzv ISO 4014
847.0124-00 Washer BRB 25x45 HB200
845.0216-00 Lock nut M24, 8 Fzb DIN 985
458.0531-00 Protective cap for shaft
847.0147-00 Washer BRB 13x24 HB200 ISO 7089
845.0030-00 Lock nut M12, 8 Fzb ISO 7040 0.02kg

840.0665-00 Screw M6S 24x50, 8.8 Fzv ISO 4017
649.0168-04 Support block
869.0305-00 Bushing MGT Nr 160 Di 140
869.0308-00 Bushing MGT Nr 160 Di 110
857.0356-00 Key T 28x16x140, SMS 2307
442.9342-01 Washer 2142-50 D 158/22x15
442.9343-01 Spacer 2172-03 D158/140.5x94
847.0132-00 Washer BRB 21x36 HB200
840.0077-00 Screw M6S 20x50, 8.8 Fzb ISO 4017
458.0305-90 Motor frame, L.H. Mirror-Inverted
879.0588-00 V-belt pulley 710 MGT160 16xSPC
879.0587-00 V-belt pulley 710 MGT160 16xSPC
875.0254-00 V-belt SPC 8000
879.0577-00 V-belt pulley 710 MGT160 14x8V
879.0578-00 V-belt pulley 710 MGT160 14x8V
875.0197-00 V-belt 8V 3150
875.0197-00 V-belt 8V 3150
879.0567-00 V-belt pulley 710 MGT160 14x8V
879.0568-00 V-belt pulley 530 MGT160 14x8V
875.0363-00 V-belt 8V 3000
879.0668-00 V-belt pulley 630 MGT160 14x8V
879.0669-00 V-belt pulley 630 MGT160 14x8V
864.0079-00 Rubber compression mounting SAW 300B
840.1135-00 Screw M6S 20x35 8.8 fzb
847.0132-00 Washer BRFB 21x36
442.5904-01 Fixing plate 25x310x310
864.0124-00 Rubber compression mounting SAW 200A
840.0064-00 Screw M6S 16x30 8.8 fzb
847.0016-00 Washer BRFB 17x30
442.9651-01 Fixing plate 25x220x220
864.0079-00 Rubber compression mounting SAW 300B
840.1135-00 Screw M6S 20x35 8.8 fzb
847.0132-00 Washer BRFB 21x36
442.5904-01 Fixing plate 25x310x310
864.0124-00 Rubber compression mounting SAW 200A
840.0064-00 Screw M6S 16x30 8.8 fzb
847.0016-00 Washer BRFB 17x30
442.9651-01 Fixing plate 25x220x220
448.0553-00 Fixing plate
458.0554-01 Spacer www.LulanPanda.com
847.0142-00 Washer BRB 53x92 HB 200
845.0247-00 Lock nut M48 8 Zn DIN 985
902.0851-00 Pilot valve block LFA80DB2-6X/100F35X99
902.0850-00 Main valve LC80DB20E6X/A25-104
442.9369-01 Adapter D180x123
873.0237-00 O-ring 89.5x3 SMS 1586
840.0078-00 Screw M6S 20x60 8.8 ISO 4017
847.0132-00 Washer BRFB 21x36
984.0476-00 Position sensor EDS-630-I-SR
873.0111-00 O-ring 44.2x3 SMS 1586
841.0239-00 Screw MC6S 8x40 8.8 fzb
902.0849-00 Seal kit for DBDS10K1X/100, For pos 13
902.0806-00 Seal kit for LC80DB40E-6X/004, For pos 02
902.0825-00 Gasket ring for LC80DB40E-6X/004, For pos 02
902.0852-00 Pilot valve DBDS10K1X/100, Part of item 01
900.2291-00 Bushing RI 1/2"ED-1/4"
900.2292-00 Measuring nipple 1/4" O-t?tning
902.0846-00 Spring for LC80 DB20 E/D6X 2 bar, Part of item 02
841.0558-00 Screw MC6S 24x120 10.9 fzb, Part of item 01
442.9499-00 Bracket
442.9495-01 Plate
442.9502-01 Support
442.9497-01 Bar
442.9496-00 Bar
442.9496-90 Bar
442.9498-01 Bar
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442.9501-00 Wearing liner
442.9501-90 Wearing liner
442.9493-00 Return oil hose
442.9494-01 Hose SAE 100 R2AT 2"x2000
442.9492-01 Hose SAE 100 R2AT 2"x2300
442.9491-01 Hose SAE 100 R2AT 3/4"x2700
442.9490-01 Hose SAE 100 R2AT 1"x2100
900.0659-00 Adapter R 2"
900.0656-00 Adapter R 1"
900.0655-00 Adapter R 3/4"
442.9500-01 Rubber cloth
442.9503-01 Bolt
845.0215-00 Lock nut M16 8 FZB ISO 7040
847.0016-00 Bricka BRB 17x30
840.0070-00 Screw M6S 16x60 8.8 ISO 4017
847.0016-00 Washer BRB 17x30
845.0215-00 Lock nut M16 8 FZB ISO 7040
840.0053-00 Screw M6S 12x70 8.8 ISO 4014
847.0147-00 Washer BRB 13x24 FZB
845.0030-00 Lock nut M12 8 FZB ISO 7040 0.02kg

442.6176-01 Distributing pipe 1505-02
442.9505-01 Bar
442.9507-00 Protection
840.0064-00 Screw M6S 16x30 8.8 ISO 4017
847.0016-00 Washer BRB 17x30 FZB
840.0064-00 Screw M6S 16x30 8.8 ISO 4017
847.0016-00 Washer BRB 17x30 FZB
900.0647-00 Adapter R 3/4" x R 1/2"
873.0386-00 Seal ring TREDO nr 23
650.0089-18 Hose SAE 100 R1AT R 3/4"x1000
650.0090-18 Hose SAE 100 R1AT R 1"x1000
840.0041-00 Hose M6S 10x60 8.8 ISO 4014
442.9508-01 Flange
900.0317-00 Sleeve 1330 4 RSK 1058
845.0006-00 Nut M6M M10 8 FZB ISO 4032
847.0144-00 Washer BRB 10.5x21
840.0064-00 Screw M6S 16x30 8.8 ISO 4017
847.0016-00 Washer BRB 17x30
873.0132-00 O-ring 119.5x3 SMS 1586
900.2277-00 Tee adapter G 1" BxR 1"
900.2200-00 Adapter G 1 B
900.0673-00 Reducing RI 1"-1/2"
902.0605-00 Air bleeder UV 121
442.9553-01 Hose SAE 100 R2AT 1"x1200
819.0061-00 Hose 31.5-0.6 SS 248225
442.9696-01 Rubber cloth Tregular 15x650x775
442.9697-01 Rubber cloth Tregular 15x250x850
873.0390-00 Seal ring Tredo nr 30
873.0384-00 Seal ring Tredo nr 18
840.0050-00 Screw M6S 12x55, 8.8 ISO 4014
900.0154-00 Bushing 1 1/2 x 3/4 ISO 49 N4
900.1424-00 Hose coupling R 3/4
819.0187-00 Hose 1” www.LulanPanda.com
900.0275-00 Socket Rp 3/4
900.2572-00 T-pipe plastic ?
900.1358-00 Hose clip 28 SMS 2298 Dy 23-27 mm
452.1168-50/200 Over pressure aggr. 200 V 50 Hz
452.1168-50/400 Over pressure aggr. 400 V 50 Hz, 460V 60Hz
452.1168-50/525 Over pressure aggr. 525 V 50 Hz
452.1168-50/550 Over pressure aggr. 550 V 50 Hz
442.9325-00 Over pressure fan
912.0219-00 Air filter FK 200
972.0845-00 Motor IEC 71-2, 0.37kW, IM3011, 200V 50Hz
972.0838-00 Motor IEC 71-2, 0.37/0.43kW, IM3011, 400V 50Hz, 460V 60Hz
972.0843-00 Motor IEC 71-2, 0.37kW, IM3011, 525V 50Hz
972.0842-00 Motor IEC 71-2, 0.37kW, IM3011, 550V 50Hz
840.0021-00 Screw M6S M8x20 8.8 fzb ISO 4017
442.9294-01 Mainshaft sleeve
452.0264-001 Mantle EF 3675kg

442.9314-01 Mantle A
442.9339-01 Mantle B 3160.5kg

442.9758-01 Mantle HEAVY-CHOKE 3885kg

442.9270-00 Head nut with burning ring
442.9306-01 Burning ring
442.9266-01 Spider bushing
452.1067-001 Concave ring EFX
452.0579-001 Concave ring EEF 3785.25kg

452.0263-001 Concave ring EF
442.9337-01 Concave ring M
442.9471-01 Concave ring MC (F)
442.9312-01 Concave ring MF
442.9398-01 Concave ring C
442.9336-01 Concave ring EC
831.0016-00 Casting compound
452.1069-901 Wearing plate
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442.9248-01 Bottomshell bushing 388.5kg

442.9363-01 Gasket
442.9357-01 Eccentric bushing 24+28+32+36
442.9358-01 Eccentric bushing 36+40+44+48
442.9359-01 Eccentric bushing 48+52+56+60
442.9360-01 Eccentric bushing 60+64+68+70 619.5kg

442.9249-01 Eccentric wearing plate 54.6kg

442.9256-01 Hydroset cylinder bushing
442.9724-01 Piston wearing plate
442.9722-01 Step washer
442.9257-00 Chevron Packing
873.1233-00 O-ring 706.0x5.7, SMS 1586
873.1210-00 O-ring 759.0x5.7, SMS 1586
442.9364-01 Gasket t=0.5
442.9364-02 Gasket t=0.8
442.9364-03 Gasket t=1.5
873.1219-00 Oil seal ring BASL 170x200x15
873.1219-00 Oil seal ring BASL 170x200x15
442.9365-01 Gasket
442.9366-01 Gasket t=0.5
442.9723-01 Mainshaft step
442.9269-01 Inner head nut
442.9271-01 Dust seal ring
912.0155-00 Filter cartridge 852514 Mic
873.1232-00 O-ring 790.0x5.7, SMS 1586
452.0418-001 Oil seal ring
840.1136-00 Screw M6S 36x540, 8.8
845.0273-00 Lock nut M6MN 36, 8
442.9353-01 Sleeve
442.9354-01 Washer
863.0015-00 Disc spring 100x51x6
BG00227258 Concave HR 3540.6kg 2262mm * 2262mm * 737mm

BG00282784 CH880/CH890 Mantle, FlexiFeed A 4096.05kg

452.0642-901 N11852155 BOTTOM SHELL H8000
452.1064-001/442.9344-01 N11851590 FOOT
452.0317-901 PINION SHAFT ARM LINER, N11851853
452.0314-901/442.9506-00 N11851854 NARROW ARM LINER
442.9248-01 N11851550 BOTTOM SHELL BUSHING 388.5kg

452.0322-001 N11852411 WEAR PLATE
452.0322-002 N11852412 WEAR PLATE
452.0321-001 N11852409 WEAR PLATE
452.0321-002 N11852410 WEAR PLATE
442.9307-01 N11851578 DUST COLLAR
840.0064-00 N01530306 SCREW, HEXAGONAL ISO4017-M16X30-8.8-A3A
442.9309-01 N11851580 RING
853.0464-00 853.0464-00 PIN CP 12M6x30 SMS 2374
840.0072-00 N01530321 BOLT, HEXAGONAL ISO4014-M16X70-8.8-A3A
840.0943-00 7001530322 BOLT, HEXAGONAL ISO4017-M16X70-8.8-A3A
847.0016-00 212803 SMS-L ACC Washer BRB 3x17/30
442.9308-02/442.9308-01 N11851579 SUPPORT BAR www.LulanPanda.com
442.9362-04 N11851602 SHIM 1.0MM
442.9362-03 N11851601 SHIM 0.7MM
442.9362-02 N11851600 SHIM 0.5MM
442.9362-01 N11851599 SHIM 0.1MM
841.0256-00 704104000000 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M10X50-8.8-A3A
442.9363-01 N11851603 GASKET
442.9310-01 N11851581 SEALING RING INNER /H8000
840.1175-00 840.1175-00 BOLT, HEXAGONAL ISO4014-M42X320-8.8-UNPLTD
845.0322-00 7001563042 NUT, HEXAGONAL ISO4032-M42-8-A3A
847.0171-00 847.0171-00 WASHER, PLAIN SS70-BRFB-43X80-200HV-FZB
442.9530-00/442.9530-02 N11851639 JACKING SCREW M42X140
442.9245-01 N11851548 ECCENTRIC
442.9359-01 N11851597 ECCENTRIC BUSHING 48+52+56+60
442.9358-01 N11851596 ECCENTRIC BUSHING 36+40+44+48
442.9357-01 N11851595 ECCENTRIC BUSHING 24+28+32+36
442.9246-01 N11851549 HUB
442.9274-00 N11851567 RING
442.9469-01 N11851620 KEY
442.9639-00 N11851659 GEAR ASSEMBLY 50HZ
452.2051-901/442.9311-00 N11851582 GEAR ASSEMBLY 60HZ
442.9275-01 N11851568 KEY
442.9249-01 ECCENTRIC WEARING PLATE, N11851551, 442.9249-02 54.6kg

853.0646-00 853.0646-00 PIN PRYM N 16X45
442.9980-01 MPS CYLINDER HOUSING, N11851552
840.1176-00 N11852207 BOLT M30X200 10.9 ISO4014
847.0310-00 MM0348849 WASHER, PLAIN ISO7089-30-300HV-A3A
442.9256-01 N11851554 CYLINDER BUSHING
873.1211-00 873.1211-00 O-RING 810 x8.4 SMS 1586
442.9743-00 N11851681 PISTON ASSEMBLY
853.0988-00 853.0988-00 PIN CP 30M6x70 SMS 2374

452.2631-901
STEP BEARING SET (2260/2280/4075) LAPPED, 442.9722, 442.9723, 

442.9724, N11852195
316.05kg 590mm * 590mm * 301mm

442.9724-01 N11851673 PISTON WEARING PLATE
442.9722-01 N11851671 STEP WASHER
442.9257-00 N11851555 CHEVRON PACKING
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442.9304-01 N11851576 CLAMP PLATE
841.0267-00 7001538186 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M12X30-8.8-A3A
442.9255-00 CYLINDER COVER, N11851553
873.1210-00 873.1210-00 O-RING 759x5.7 SMS 1586
873.1233-00 873.1233-00 O-RING 706.0x5.7 SMS 158
442.8783-01 N11851770 PLUG
841.0239-00 704103000000 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M8X40-8.8-A3A
984.0476-00 984.0476-00 TRANSDUCER PROBE
452.2007-901 PINION SHAFT HOUSING ASSY H8000, N11852160 2940kg 670mm * 1540mm * 730mm

442.9806-01 N11851691 PINION SHAFT HOUSING
442.9364-03 N11851606 GASKET 1.5MM
442.9364-02 N11851605 GASKET 0.8MM
442.9364-01 N11851604 GASKET 0.5MM
868.0832-00 868.0832-00 BEARING, ROLLER, TAPERED 32230 J2
868.0832-00 868.0832-00 BEARING, ROLLER, TAPERED 32230 J2
845.0164-00 845.0164-00 LOCK NUT KM30 150X2
847.0299-00 847.0299-00 LOCK WASHER MB30
442.9809-01 N11851694 WEAR RING
442.9334-01 N11851586 SPACER
442.9808-01 N11851693 SPACER
873.0136-00 873.0136-00 O-RING 139.3X5.7 SMS 1586
873.0136-00 873.0136-00 O-RING 139.3X5.7 SMS 1586
873.1219-00 873.1219-00 RING, SEAL TYPE 4 170X200X15 ISO
873.1219-00 873.1219-00 RING, SEAL TYPE 4 170X200X15 ISO
442.9261-01 N11851559 BEARING COVER INNER 440mm * 440mm * 157mm

442.9260-01 N11851558 BEARING COVER OUTER
840.0046-00 2972680 BOLT, HEXAGONAL ISO4014-M12X35-8.8-A3F
847.0147-00 00921305012S WASHER, PLAIN ISO7089-12-200HV-A3A
840.0078-00 N01530001 SCREW M6S 20X60 8.8 ISO4017
847.0132-00 N01626520 WASHER BRB 3x21/36
442.9365-01 N11851607 GASKET T=0.8 MM
442.9366-01 N11851608 GASKET T=0.5 MM
900.0655-00 900.0655-00 ADAPTER R3/4 X R3/4 702-12-12
853.0590-00 853.0590-00 PIN, SPRING, SLOTTED, HEAVY DUTY
442.9807-01 N11851692 PINION SHAFT NEW STYLE
442.9259-01 N11851557 PINION SHAFT OLD STYLE/OBSOLETE
857.0360-00 857.0360-00 KEY T 32x18x115 SMS 2307 / FOR NEW SHAFT
857.0353-00 857.0353-00 KEY T 32x18x120 SMS 2307 / FOR OLD SHAFT
857.0354-00 857.0354-00 KEY T 36x20x140 SMS 2307
900.0022-00 65-711-379-005 ELBOW ISO49-A4-3/4-FE-A
442.9346-01 N11851591 OIL LEVEL GAUGE, H8000
873.0387-00 873.0387-00 RING, SEAL TREDO NR 26
900.0656-00 65-965-019-006 STRAIGHT ADAPTER
873.0386-00 65-751-536-006 RING, SEAL
855.0030-00 855.0030-00 RING, RETAINING, EXTERNAL DIN471-140X4-ST-ZNPH
442.9343-01 N11851589 WASHER √∏158/√∏140.5X94
840.1063-00 7001530331 SCREW, HEXAGONAL ISO4017-M16X120-8.8-A3A
845.0009-00 N01563016 NUT, HEXAGONAL ISO4032-M16-8-A3A
N11852113 MAINSHAFT ASSY RE-MACHINED / CYLINDRICAL FIT / H8800
452.6195-901 N11852106 MAIN SHAFT ASSEMBLY CYLINDRICAL H8000/CH880
452.0522-901 N11852105 MAINSHAFT ASSY CONICAL TAPERED HEAD SEATING
N11852103 MAIN SHAFT RE-MACHINED / USE ASSY N11852113
452.4291-Shaft N11852076 MAIN SHAFT CYLINDRICAL / USE ASSY N11852106
442.9243-01 N11851546 MAIN SHAFT CONICAL / USE ASSY N11852105
442.9294-01 N11851569 MAIN SHAFT SLEEVE
853.0988-00 853.0988-00 PIN CP 30M6x70 SMS 2374
442.9723-01 N11851672 MAIN SHAFT STEP
855.0026-00 N01602100 RING, RETAINING, EXTERNAL DIN471-100X3-ST-ZNPH
N11852112 HEAD FOR RE-MACHINED SHAFT / USE ASSY N11852113
452.4291-Head N11852079 HEAD CYLINDRICAL FIT H8000 / USE ASSY N11852106
442.9244-01 N11851547 HEAD CONICAL FIT H8000 / USE ASSY N11852105
442.9314-02 MANTLE A (XT710) CH880, N11944828 3865.05kg 2056mm * 2056mm * 1106mm

MM0358733 MANTLE SPECIAL EF (XT710) CH880
452.4051-002 MANTLE EEF (XT710) CH880, MM0352126
442.9339-02 MANTLE B (XT710) CH880, MM0345524
MM0345222 MANTLE SPECIAL EF (XT710) CH880
442.9340-02/452.0264-002 MANTLE EF (XT710) CH880, MM0238783 3675kg

442.9270-00 HEAD NUT WITH RING, N11851564
442.9270-01 HEAD NUT W/O RING (ENHANCED), N11851969
442.9269-01 N11851563 HEAD NUT INNER
442.9269-01 N11851968 HEAD NUT INNER (ENHANCED)
442.9306-01 N11851577 BURNING RING H8000
442.9271-01 N11851565 DUST SEAL RING
442.9272-01 RETAINING RING, N11851566
442.9367-01 N11851610 RETAINER
442.9368-01 N11851611 SCRAPER
840.0069-00 704201000000 SCREW M6S 16X55 8.8 ISO4017
840.0074-00 N01530324 BOLT, HEXAGONAL ISO4014-M16X80-8.8-A3A
847.0016-00 212803 SMS-L ACC Washer BRB 3x17/30
452.5427-001 N11851545 TOP SHELL EC2 H8000
442.9265-00 N11851855 SPIDER ARM SHIELD STD
452.0266-001/442.9268-01 N11851562 SPIDER CAP www.LulanPanda.com
912.0114-00 912.0114-00 FILTER, AIR PI 0102 MIC, 77575806
900.0169-00 65-711-487-002 NIPPLE, HEXAGONAL ISO49-N8-1/4-FE-A
900.0002-00 900.0002-00 ELBOW ISO49-A1-1/4-FE-A
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873.1232-00 873.1232-00 O-RING 790.0 x 5.7 SMS 1586
840.0653-00 N01530429 BOLT, HEXAGONAL ISO4014-M20X100-8.8-A3A
847.0132-00 N01626520 WASHER BRB 3x21/36
442.9266-MNBR N11852034 SPIDER BUSHING MNBR
442.9266-01 N11851560 SPIDER BUSHING STD
N11852440 SPIDER BUSHING SPECIAL WITH 56 MM STROKE MNBR
840.0652-00 SA950815 BOLT, HEXAGONAL ISO4014-M20X90-8.8-TZN
847.0132-00 N01626520 WASHER BRB 3x21/36
452.0418-001 SPIDER SEAL RING, N11851561
452.0417-001/452.0417-001 N11851945 RING
452.0419-001/452.0419-001 N11851946 SUPPORT RING
841.0225-00 704103000000 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M6X45-8.8-A3A
900.0981-00 900.0981-00 PLUG BSPT 1 INX
442.9398-02 CONCAVE COARSE (XT710) CH880, N11944687 4301.85kg 2262mm * 2262mm * 1043mm

442.9471-02 CONCAVE FINE-MEDIUM-COARSE (XT710) CH880, N11944684
N11944682 CONCAVE EXTRA-FINE SHORT (XT710) CH880
MM0376018 CONCAVE EXTRA-FINE SPECIAL (XT710) CH880
452.0579-002 CONCAVE EXTRA-EXTRA-FINE SHORT (XT710) CH880, MM0352127 3785.25kg

442.9336-02 CONCAVE EXTRA-COARSE (XT710) CH880, MM0346040 2292mm * 2292mm * 1013mm

442.9341-02/452.0263-002 CONCAVE EXTRA-FINE (XT710) CH880, MM0239195
831.0016-00 N08010111 BACKING COMPOUND (10 KG)
442.9520-00 FILLER RING MC, F, EF, EEF, EFX, N11851632
442.9338-00 N11851587 FILLER RING M
442.9332-00 N11851585 FILLER RING MF
840.1115-00 840.1115-00 BOLT ISO4014 M30X360 8.8 A3A
452.1068-001/442.9352-01 N11851592 WASHER
442.7252-04 N11851227 SHIM 10MM
442.7252-03 N11851226 SHIM 5MM
442.7252-02 N11851225 SHIM 3MM
442.7252-01 N11851224 SHIM 1MM
442.8908-02 N11851503 HOSE 31.5/0.6 L=245
840.0069-00 704201000000 SCREW, HEXAGONAL ISO4017-M16X55-8.8-A3A
847.0060-00 SA951189 WASHER, PLAIN SMS1466-17X42X8-ST-FZB
840.1279-00 SCREW M36x650 8.8 ISO4014 (FOR CH880), N11852208
840.1136-00 840.1136-00 SCREW M6S 36X540 8.8 ISO4014 FZB (FOR H8000)
845.0273-00 704204000000 NUT, HEXAGONAL, TORQUE ISO7040-M36-8-A3A
442.9353-01 N11851593 SLEEVE
442.9354-01 N11851594 WASHER
863.0015-00 863.0015-00 CONICAL DISC SPRING DIN2093-A100-UNPLTD
442.9313-01 N11851583 SUPPORT RING
442.8290-01 N11851385 GUIDE PIN D 40X85
930.0262-00 N11852365

930.0286-00 N11852131 COUPLING INSTALLATION
825.0182-00 825.0122-00 SPIDER BUSHING GREASE (18 KG)
452.6194-901 H8000 Main Shaft Assembly Excluding Mantle
452.3319-001 Topshell
452.0281-001 Bottomshell 18375kg 3140mm * 3140mm * 1645mm

452.0320-001 Head Center
452.0328-001 Mainshaft
452.3720-901 Foot alt
442.9336-005 CH880/CH890 Concave, EC 4254.6kg 2292mm * 2292mm * 1013mm

442.9267-01 SPIDER SEAL RING, N11851561
442.9253-01 MPS CYLINDER HOUSING, N11851552
442.9262-00 PINION SHAFT ARM LINER, N11851853
452.0266-01 Spider cap
BG00227259 H8800_CH880 Bowl liner
906.0397-00 Lubricating Pump
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